IXAIZEH
4 K B R0 FEL T S

No bird’s nest multi-axis linkage micro-oil computer flat sewing machine

# F #

PARTS BOOK

2.5 5Hk k4T 35 B /Needle bar and thread take-up mechanism

3. EB2EE /Presser foot mechanism

EMEL R, EERFS, FS.
Please confirm the relative applicatlons Ref.No,part No.
when buying the parts.

1.814£ER 43 /Machine body Fe Be |x= T % & W NAME OF PARTS Fe 2 |a= T & W NAME OF PARTS
1 180024401 1 TR Needle lever crank 1 115032001 1 12$TM3.5X12 (F# )| Screw M3.5x12 (with gasket)
2 | 115021001 1 | ®57SM7.14x28 | Screw SM7.14x 28 2 | 115031901 | 1 [$&ERIRF Lift press foot wrench
3 101031601 1 1B4TSM7.14 Screw SM7.14 £31 ;1;0331(3); ; ;zg:-faﬂsﬂlggm :ress f(,'\)/IOSt Iif5ting camshaft
125005 2 X crew M5 X
4 ] 014770632 | 2 | #£TSM6.35X40-6 | Screw SM6.35X40-6 5 [115031401 | 1 |meimiEstiEss Knee lift short pin
> | 115021402 ! BR8X15.5 Gasket 8X15.5 6 | 169031201 1 |[$REMIRTAIAT Lift presser foot front lever
6 | 115024502 | 2 | LHhETHIR Upper shaft front bearing 7 |115031301| 1 |E6.4x10%05 Washer 6.4x 10x 0.5
7 | 180020301 T | #%6004ZZ Bearing 600422 8 | 048040342 | 2 |4EE4 Stop ring E4
8 180022701 1 Limgi R E Upper shaft front bearing bushing 9 1169031701 1 | EHIHENE Left lever reset spring
° O1d000632 2 IRETMG X 0.75-6 screw Mox0.75-6 :II(1) : :gggiggl ; §%22$T5M4 76 :Eri:g i SM4.76
b T = - . 42 . aft screw .
:? :)1 4512(2)(1);2; ; ;%Zf_:fi Ez zmnﬁsdﬂée wheel 12 | 120033101 1 |mmEmssT Lift foot pull rod
- 13 1012501032 1 12£TM5X 10 Screw M5 x 10
12180022501 | 1 | hiehfiz Upper shaft middle bearing 14 169032201 | 1 |shfemsy Shaft screw
13 | 180022601 [ 1 | HAME Bearing sleeve 15 | 120033201 | 1 |msszsEsrssr Knee lift lever
14 | 180020725 1 | L5 Upper shaft 16 | 180032301 1 | BREEAT Knee lift bar
15 | 180020901 1 ih %6204 Bearing 6204 17 | 169032401 1 | #{rigsT6-4 Shaft position screw 6-4
16 | 180022201 1 F&%U Synchronous wheel U 18 | 168032702 ; ;g}%ﬂiﬂ L Igift foo,\tACAM
. 19 1012600636 2$TM6X0.75-6 crew M6x0.75-6
:; éggg:éizz l E”fi:zﬁ: Mo'For asselzn bly 20 | 169033401 1 | AT Bearing support shaft
HERATS Spring gasket T 21 [ 169034001 1 |#m6196 Bearing 6196
19018502032 | 4 [ #E§TM5X20 Screw M5X20 22 | 180030102 1 | EHIEF iR Press foot to lift crank
20 125033306-1) 1 | F# Hand wheel 23 | 180030101 | 1 |J&EMIEHEEELE Press foot crank holder
21 012501032 2 B2$TM5X 10 Screw M5x 10 24 | 062501216 2 | #BETM5X12 Screw M5X 12
22 | 180022101 1 EEZ:&: Synchronous belt 25 | 180030301 2 |$RIEHN ARG Lift foot crank shaft
23 | 180047401 1 R S 3 Belt adjusting shaft 26 | 062400612 1 !f!f%%TM4>< 6 Screw M4x6 '
o ooz | 2 |wimeto st y [t | 1 |aman | e ooty
25 | 180046903 | 2| 477608 Bearing 2608 29 115030502 1 |Ezus Pinch spring
[ = 0 = " 2 NANE OF PARTS 26 | 180047201 1T | KAREER Tension wheel sleeve 30 | 120013701 1 |EHER Pressure rod guide
- - 27 | 180047301 | 1 | #2$TM8x25 Screw M8X 25 31 | 062401617 1 |#24TM4X16 (#KE) | Screw M4x 16 (double gasket)
1 | 115010701 | 3 | #2155 Rubber plug 15.5 28 | 180047502 | 1 |HKARE Tension wheel sleeve 32 | 060030812 1 [#B$TM3x8 Screws M3 x 8
2 | 062710812 | 3 | #2%TSM4.76x28-9 Screw SM4.76 X 28-9 29 | 180022001 1 E&%D Synchronous wheel D 33 | 115030201 1 | EETFHE Press the rod bushing
3 120013101 1 EiR Panel 30 | 062500816 2 #B4TM5 X 8 Screw M5 X 8 34 | 180030401 1 | EEH HO|d—d0VYn rod
4 115011401 2 %&%8,5 Rubber plug 8.5 31 169201101 2 i 7 FE Bearing clamp 35 | 115030701 1 EHﬁiZﬂﬁ: Presser pin group
5 120014101 1 HE&HBEE Outlet rubber plug 32 | 180020601 1 . Bearing sleeve 36 | 115030901 1 |3PiE8E Finger protector
6 101011001 3 FLE12.5 Hole plug 12.5 37 | 115031001 1 #2£$TM3.57 X 40-10 Screw M3.57X40-10
7 | 120032801 | 1 |mams Side housing 33 | 180020101 T f T4 Lower shaft 38 [ 180030601 | 1 |misk Magnetic block
8 1062401217 | 4 | #24IM4X12 (W#KE)| Screw M4x12 (double gasket) 34 | 180021001 | 2 | ih3t25Xx7X12 Oil seal 25X 7% 12 39 | 168034001 | 1 |MEERER Circuit board clamp
9 | 180010801 1 | EEz Rear window cover 35 | 180020401 1 THhE Lower shaft sleeve 40 | 180011701 1 | B4R FLBE IR Layer slit induction circuit board
10 | 062500816 | 6 | i@sTM5x8 Screw M58 36 | 180020201 | 1 | Fammie Lower shaft front sleeve 41 | 168110302 2 |#@$TST3X6 Screw ST3X 6
1; ;;gg;ﬁ?g; l ;ﬁf‘% gn:stlfertc; ver 37| 168022301 11 f SEEAFAEM Pick rod assembly M 5.8 4% 3£ 8 /Quick reverse mechanism
38 | 168022402 1 | $tiFiEsk Pin joint
13 | 018502032 4 | $E$TM5X20 Screw M5X 20 39 | 115073601 1 INiEs Small linoleum
14 | 168063501 | 1 | mEpAmE Oil window grease pad !
15 | 168063401 | 1 | mEWEik Oil level window panel 40 | 180024301 1 | 1S E:8 5 4A4 | Pin guide slider assembly
16 168063801 2 12$TSM3.57 Screw SM3.57 11 115024601 2 12$TSM3.57 Screw SM3.57
17 | 115012501 | 2 | #0§T rivet 42 | 115010801 1 |1#&&=85 Rubber plug 8.5
18 115012301 1 22 %mAY Machine coding 43 | 115023001 1 HHFEU Needle rod sleeve U
191 180011201 ; MEB P!n B 44 | 115020501 1 | $HF#HEDE Needle rod shaft sleeve D sleeve
21 | 115000001 | 1 | Boirers s Pevod quard 45 | 180090301 [ 1 |§HT#%EDEA | Needle rod shaftsleeve D line hook
22 | 012500536 | 2 | msTSM5 %5 Screw SM5 x 5 46| 115020601 4 1| &M Needle Bar M
23 6050304 1 | #usksnE Track paper 47 | 115023301 1 | $HFE IR Needle rod through thread loop
24 | 606350101 1 | &G0 Warning label 48 | 115024101 1 HL$tDBX1 (#14) | Machine needle DBX 1 (#14)
4 3£ 5135 & Feed mechanism 49 | 115023101 | 1 [ 424TSM4.37x40-6 | Screw SM4.37X40-6
50 | 115023401 1 FHR faller
51 115023501 2 12$TSM4.37 X 40-6 | Screw SM4.37 X 40-6
52 | 101011801 1 | #iR Push plate
Fs = HeE T H B NAME OF PARTS
1 120012102 1 | ERSHBENEAN Feeding stepper motor asm
2 018401436 4 125TM4 X 14 Screw M4 X 14
3 025040132 4 |FERE4 Flat washer 4
4 120010601 1 |EBRERE Motor mount
5 028050246 3 |EERRS Spring washer 5
6 018501636 3 E$TM5 X 16 Screw M5X 16
7 014600632 4 12$TM6 X 0.75-6 Screw M6X0.75-6
8 120010101 1 |EBIRE AR Feed drive crank FE 2 |HE E 4 & M NAME OF PARTS
9 | 021350106 | 2 |@EM35 Nut M3.5 — .
10 | 115026801 2 |pemirss Thread take-up link pin 1 180150103 1 LEDfE 48 FF < B LED reverse seam switch asm
11 | 120012301 | 2 |#h&e624Z Bearing 624Z 2 [062500616) 2 [ EFTM5X6 Screw M5X6
12 | 120010201 1 |tz Feeding link 3 166203301 1 FlgIRF SAH Total assembly of inverted wrench
13 115021401 1 8% 15.5 Gasket 8X15.5 4 062401217| 4 BLZMAX12(NEF)| Screw M4X12
14 120010401 1 XA A Feed crank
15 | 120012401 2 |BER Shaft gasket
16 | 120012201 2 |%&$t#A&K7x10x10 | Needle roller bearings K7x10x10
17 | 120011001 1 | ERERAEE Feeding crank bush
18 | 014500532 | 2 [#@4TM5X5 Screw M55 F5 5 | H%E THaR NAME OF PARTS
19 012400532 2 ?{?:??’M4X5 Screw M4 X5 30 1180042801 7 H2ETM3x6 Screw M3x6
20 | 120010301 1 |E#H Feed shaft A Cloth feed
21 | 062401016 | 1 |#2$TM4AX10 Screw M4X 10 311800494011 1 BHe omteecer.
32 |180046601| 1 TF4e4H Tooth frame pin
22 | 180046904 1 |BER42X15 Spacer4.2X1.5 .
23 | 180046903 | 2 |#&z608 Bearing Z608 33120001901 1) SFEREE Tooth holder
34 1101062601 1 $2$TSM4.37 X 40-7 Screw SM4.37 X40-7
24 014300432 2 2$TM3 X 4 Screw M3 X4
N . 35 115046301 1 $2$TSM4.37 X40-14 | Screw SM4.37 X40-14
25 | 180046101 1 | ETEREH Upper and lower feeding shaft 36 |1evoac0a| 1 S Feeding teeth
26 115046701 2 #[E4.2 Washer 4.2
27 180046902 1 A 5F FE Tooth lifter
28 180046801 1 ETM5 X7 Screw M5 X7
29 180042601 1 R F X A4 Fork crank




6.7 %5 &/Rotary hook mechanism

7 445HiE 78 25 & /Lubrication

8.2 % 4 &/Threading mechanism

FE =5 = EH®H B NAME OF PARTS Fs & = = EHEEZ2 M NAME OF PARTS Fs = = EHEEZ2 M NAME OF PARTS
1 |115071401 | 1 | iHZR4RET Oil cap screw 1 |062500816| 3 [#2$IM5x8 Screw M5x8 1 [169122701 | 1 |#&ATEMIsE Loose rod return spring
2 115073601 1 s)NEs Small linoleum 2 180021901 | 1 |HZiEsaAH Oil line hook assembly 2 |169122801 1 | k&H Clamping spool
3 |T507190T) 1 i Oil wick 3 |115082401| 1 | Oil line 3 1103010501 | 1 |[#Zkmuisk Loose wire electromagnet
4 120010801 | 1 | FEtRiS%H Rotary hook gear shaft 4 | 5040202 3 |RAEmE32 Nylon Tubing 3.2 4 loe2so0s16| 2 |EsTMm5x8 Screw M5 X 8
5 1150733012 ORI O-ring 5 |101090401| 1 |EER Tubing clamp 5 1120013201 1 | B RER Electromagnet mounting plate
6 120010701 1 | R#E Pump shaft sleeve 6 (101010901 1 |#B$TSM4.76%28-6 Screw SM4.76 X 28-6 6 los2a00616 | 3 limemaxe Screw Mdx6
7 1115022801 | 1 | #HEZE4-2 Rubber stopper 4 + 2 7 [120032401| 1 |HE= 0il box cover 7 1101010901 1 |2s7sMa.76 % 28-6 Screw SMA.76 X 28-6
8 180021400 | 1 | FEiedseas Rotary hook gear assembly 8 [115011401| 2 |t#&EZES8S5 Rubber plug 8.5 8 [115090301 1 | =% Cable board
9 1012500632 1 ¥2$TM5X6 Screw M5X6 9 1062401217 6 |BETIMAX12(WEE) | Screw M4x12 (double gasket) 9 168072301 1 |mmmrean Winder clamp assembly
10 115072313 1| et Rotary hook assembly 10 [120032501| 1 [ %Z%ﬁé‘ Oil box gasket 10 |12001a001 | 1 laexmeemu Wiring clamp assembly
11 |120031801| 1 | FE#E(IS Rotary hook positioning hook 11 [120032301| 1 :@5 Oil box 1 101022201 1 |smeTomaTex 86 Screw SMA.76 % 28.6
12 |125042401| 1 | #24TSM4.37-40X10 | Screw SM4. 37-40X10 12 [180085401| 1 |=F¥KAMH Float assembly 12 l101020701 | 1 |B24 Right hook
13 |115072401| 1 | & Bobbin 13 [101100501| 1 |HEmfLZEHE Oil drain hole seal ring 13 1101020201 : E%éTSM4 37%406 Serews SMIA.37 X 40-6
14 [115072701| 1 | ROESAH Bobbin set components 14 [115080501| 1 |#iEO Oil delivery port 12 |101020001 | 1 E;?;‘JETSMS.% 057 | S o5 95 4 28.7
15 |125013001 1 FL%E15.2 Hole plug 15.2 15 |115085501| 4 |HEX Tubing clamp . oy I . o
16 120010901 | 1 | iERBEE Hook shaft back cover 16 |115080401| 3 [N Oil delivery port 15 1166202201 ;%%ﬁ—ﬂﬁtM Clamp assembly M
17 1115072001 | 1 ZE Tight circle 17 [120032201| 1 |HEXZHE Tubing support 16 1169092602 | 1 *ﬁ%ﬂ Tappet nail
18 (014770432 2 | #24TSM6.35-40x4 | Screw SM6.35-40x4 18 |os1004070| 1 |OEmE7.2x1.8 0-ring7.2x 1.8 17 1101020502 | 1 |XK&% Bull hook
19 |115083001 1 = Plunger 19 |018501636| 6 |i2$§TM5X16 Screw M5% 16 18 |115111601 1 [428SM4.37X40 Nut SM4.37 x 40

20 |115083301| 1 S spring 20 |028050246| 6 |[EE|EETS Spring washer T5 19 013760532 1 ﬂ%%TSM§.35 X28-5 Screw SMS.QS x 28-5
21 |115083501| 1 ZHEWE4T Pump cover screws 21 l025050236| 6 |#AHS5 Gasket 5 20 103012201 1 %%5’%@%% Electronic wire clamp
22 [115011007| 1 B %E10.5 Rubber stopper 10.5 22 |120011101| 1 [|/NHE=E Small oil box 21 180090201 1 |ERESD Panel hook
23 [115073401 | 2 | i Oil seal 23 120011201 1 |/MNEERA Small oil box gasket
24 (120011301 1 | HmEX Tubing clamp
9.4k E/Thread trimmer mechanism 25 [062400616| 1 |[#B5TM4X6 Screw M4x6
26 101011001 1 | #LE125 Hole plug 12.5
27 188200301 1 | BAiMERET Oil-proof screw
28 188200201 1 | BUREBSTR A Oil drain screw gasket
29 |115081502| 1 |FEATE5T Adjusting screw
30 081004870 1 OZYES4 O-ring S4

10.3=H 5 3= E R 1ES/Control box device and operation box

11.Mt14/Accessories

Fs =5 W= FEH AWM NAME OF PARTS Fs =5 e EHEEZ M NAME OF PARTS Fs = = FEHEEZM NAME OF PARTS
1 120031601 | 1 FRZEL Wire clamp L 1 1062350616 | 2 | #E$TM3.5X6 Screw M3.5x 6 1 115072401 | 3 R Bobbin
2 1062500816 | 1 #2FTM5 X 8 Screw M5X8 2 | 101022701 1 2|2 7] Line cutter 2 115024112 | 4 Hl§t DBX1-(#14) Needle (DBX1) #14
3 |018501636 | 11 | #45TM5X16 Screw M5X 16 3 | 021350106 | 2 | #@8®M35 Nut M3.5 3 | 115150601 | 2 KERRARE Quakeproof washer
4 | 028050246 | 12 | BEHEHETS Spring pad T5 4 | 168072901 | 1 | keksEmss Winder gasket 4 | 115150401 | 2 | #LskEHER Machine hinge plate
5 025050132 6 EHESS Flat washer S5 5 | 120012601 1 sepksesnm Wire winder assembly 5 115150501 | 4 HLRHEE Hinge sleeve head
6 | 120031101 1 T TIHEBR Lower cutting tool stepper motor 6 | 062401016 | 10 | ®ETM4AX10 Screw M4 x 10 6 | 115150801 | 2 | Sk#BBEEER Quakeproof washer R
7 | 120031001 | 1 TN 7I9R B i 4R The bottom cutter drives the crank 7 | 120012701 1 M= FZR Cover plate on the housing 7 5050111 4 §7 Nail
8 012500536 3 | #BFTIM5X5 Screw M5X5 8 | 120032601 | 1 | i=#isEAH Control box assembly 8 5030906 1 | BEESSRR Grease injector
9 166200601 | 1 | BR&HIHEH Drive the crank pin 9 | 018501636 | 3 | #®$ETM5%16 Screw M5X 16 9 |169130901 | 1 | WLkiE#HF Head rest
10 | 018400636 | 1 [ #R$TM4X6 Screw M4x6 10 | 062501032 | 3 | #25TM5x%10 Screw M5 x 10 10 | 115151001 | 1 | HSHE Oil reserivir
11 | 120030801 | 1 T 7] S E R Lower cutter guide crank 11 | 025050236 | 3 | EB5 Flat gasket 5 11 6050201 1 FHFH Parts book
12 120030601 [ 1 | THIIIe#R%H Bottom cutter crank shaft 12 | 120012801 | 1 | #iEiR Front cover plate 12 | 6050107 | 1 | FEAHEASH Instruction book
13 | 120030401 | 1 T 7] ER Bottom cutter crank 13 | 168012501 | 2 | #m&TM3 X8 Screws M3 x 8 13 | 169085001 | 1 ez Oil box
14 | 120030201 | 1 TTIGREMT Lower tool holder connecting rod 14 1120012501 | 1 | EFRH= Display case 14 | 115151401 | 1 2L 5R4A42DR Thread stand asm 2DR
15 | 125080601 | 4 | #{I#2$TM4X6 Shaft position screw M4x6 15 | 120013801 | 1 |s5+m 5-inch screen 15 | 115151901 | 1 EA A Connecting rod assy
16 | 168211101 | 1 | T7% Lower tool rest 16 | 168110302 | 4 | #®47ST3X6 Screw ST3X 6 16 | 115151701 | 12 | #8£7 (%) Screw dirver
17 | 021400306 | 2 2E8M4 Nut M4 17 | 152208101 3 RIRET Wood screws
18 | 125081801 1 TR Tool rest gasket Fe EF = e F 4 2 M NAME OF PARTS 18 5040104 1 BEF®3X10 Nylon cable tie 3x100
19 | 115111301 | 3 12$TSM4.37 Screw SM4.37 " 19 | 115152001 1 FEiE 2 Speed controller
20 | 120032001 | 1 | Tz underknife o et 3 emmaxiomme | core Rt o binationg| 20 | 169050101 | 1 | mFmsan Electronic knee rest
21 | 125082501 | 1 B TIER Knife pressure plate - Tm (=87 crew (three combinations) 21 | 125122801 1 MR Z power cable
22 | 125080401 | 3 [EHRIZETM3 X5 Pressure plate screws M3 x 5 35 | 168211001 ! -':3] ™~ Top resF , 22 6050108 1 kAL R IR Electronic control manual
23 | 180110403 | 1 BIZR IR RIS AN | Cut wire lift step into the motor 36 | 120032101 ! £307] Top action knife 23 | 115151801 1 2B227] (K) Screwdriver (large)
24 | 120030901 | 1 L1 713K 5 B 4 The upper cutter drives the crank 37 | 125080501 ! JRFTSM4.37X40-6 | Screw SM4.37X40-6 24 | 115151601 1 2227 (M) Screwdriver (small)
25 | 120030701 1 1T B Upper cutter guide crank 38 | 115110701 1 E?:%TSM4.37X40-6 Screw SM4.37 X 40-6 25 6040101 1 WLz Hood
26 [018502032| 1 [ smeTM5 %20 Screw M5 X 20 391120031701 | 1| EEA Cableramp 26 [125108101 | 1 | Wi Knee joint
27 | 120031201 1 YITIRHME Cutter rear shaft sleeve 40 | 120033001 ! WJEWE?R*PM_1 0 Tvs_/o—vent gas fitting PM-10 27 | 125104001 1 BiEA Y Knee control unit
28 | 120030501 | 1 1T fAHE Upper cutter crank shaft sleeve 41 1120032901 ! %iﬁ* Joint support
29 | 120031301 | 1 YITIRIHE Cutter front shaft sleeve 42 1120033301 ! “E10 . Tracheal 10
30 | 120031401 | 1 ENREE Upper tool rest return spring 43 1120031901 ! X325 suction support
31 | 120030301 | 1 7] 4R Upper cutter crank 44 1018401236 | 2 %?Tl:4><12(71§é}=.") Screw M4x12 (double gasket)
32 | 120030101 1 E Ty BesEAT Upper tool rest connecting rod 45 | 120032701 1 SBEEHHE Total air supply components




